
State Office of Administrative Hearings 
Kristofer S. Monson 

Chief Administrative Law Judge 

November 10, 2023 

Mary Smith  VIA E-FILE TEXAS 
General Counsel  
Texas Commission on Environmental Quality 
12100 Park 35 Circle, Bldg. F, Room 4225  
Austin Texas 78753 

RE: SOAH Docket Number 582-22-1222.TCEQ; TCEQ Docket No. 
2021-0999-MWD; Application by City of Liberty Hill for Renewal 
of Texas Pollutant Discharge Elimination System Permit No. 
WQ0014477001 

Dear Ms. Smith: 

The above-referenced matter is ready to be considered by the Texas Commission on 
Environmental Quality on a date and time to be determined by the Chief Clerk’s 
Office in Room 201S of Building E, 12118 N. Interstate 35, Austin, Texas.  
[...]
unreliable because it is based on faulty data, since Dr. King’s data was analyzed in a 

laboratory that was not certified by NELAP.215 Applicant contends that TCEQ may 

only consider data that has been generated by a NELAP-certified laboratory.216 The 

ALJs reject Applicant’s argument that an expert witness’s reliance on analytical data 

 
212 See Exs. APP-R-4 at 9-10 (Mr. Laughlin testifying that the plant would have to be updated to meet a lower TP 
effluent limit than 0.15 mg/L); APP-R-2 at 10 (Mr. Machin stating that 0.15 mg/L is the “lowest reasonable 
economically achievable TP limit for municipal wastewater treatment”); APP-R-2 at 14 (Dr. Miertschin opining that 
Applicant’s proposed effluent limit of 0.15 mg/L is the most practical target for achievable effluent limitation). 

213 Initial PFD at 15 and Findings of Fact 95-97. 

214 Initial PFD Findings of Fact 86-89. 

215 Applicant Initial Brief at 30. 

216 Applicant Initial Brief at 30. 30 Tex. Admin. Code § 25.4(a)(1) provides that an environmental testing laboratory 
must be accredited according to this chapter if the laboratory provides analytical data used by the commission in a 
decision concerning a permit. 



49 

Supplemental Proposal for Decision on Remand  
SOAH Docket No. 582-22-1222, TCEQ No. 2021-0999-MWD 

produced by a non-NELAP laboratory to make a recommendation is unreliable. 

Applicant conflates the requirements for information considered in a permit 

application and the reliability of expert witness testimony in a contested case hearing 

at SOAH.217 The ALJs find Protestants’ expert witness testimony credible and 

persuasive and afford it the appropriate weight. 

Applicant next argues that the TP effluent limit should not be set below the 

detection limit of what NELAP-certified laboratories can detect.218 The ALJs reject 

this argument, as it does not address the central issue: what TP effluent limit is 

necessary to prevent excessive algal growth that impairs an existing use of the River. 

Finally, Applicant argues that are other sources of phosphorous in the River, 

including what it describes as “legacy phosphorous,” which justifies, at least in part, 

a higher TP level than what is recommended by Protestants.219 However, that 

argument only lends itself to the conclusion that the limit should be lower than what 

Applicant recommends. Given that there is a threshold by which, if surpassed, there 

is an excessive amount of algae growth, the amount of TP contributed by the Facility 

into the River must take into the account the average amount of naturally occurring 

phosphorous in the River. 

217 See In the Matter of the Application of Port of Corpus Christi Authority of Nueces County for TPDES Permit No.
WQ0005253000, SOAH Docket No. 582-20-1895, TCEQ Docket No. 2019-1156-IWD.  

218 Applicant Initial Brief at 31.

219 Applicant Initial Brief at 23.



   
 

50 

Supplemental Proposal for Decision on Remand  
SOAH Docket No. 582-22-1222, TCEQ No. 2021-0999-MWD 

Given the preceding discussion, the ALJs recommend a TP effluent limit of 

0.015 mg/L, based on the evidence presented by Protestants demonstrating that 

limit should prevent excessive algal growth that impairs existing or designated uses 

of the River. 

IV. TRANSCRIPT COSTS 

Applicant does not present an argument regarding allocation transcript costs; 

it only responds that all costs have been paid by Applicant in accordance with Order 

No. 11.220 Protestant Morris requests for any reporting and transcript costs assessed 

in this proceeding be borne by Applicant. 

 

Under 30 Texas Administrative Code section 80.23(d)(1)(A)-(G), the 

following criteria may be used to determine allocation of transcription and reporting 

costs: 

 

(A) the party who requested the transcript; 
(B) the financial ability of the party to pay the costs; 
(C) the extent to which the party participated in the hearing; 
(D) the relative benefits to the various parties of having a transcript; 
(E) the budgetary constraints of a state or federal administrative agency 

participating in the proceeding; 
(F) in rate proceedings, the extent to which the expense of the rate 

proceeding is included in the utility’s allowable expenses; and 
(G) any other factor relevant to a just and reasonable assessment of costs. 
 

 
220 Applicant Initial Brief at 14. 



   
 

51 

Supplemental Proposal for Decision on Remand  
SOAH Docket No. 582-22-1222, TCEQ No. 2021-0999-MWD 

Additionally, the rules provide that costs will not be assessed against the ED 

or OPIC.221 

 

Protestant Morris argues that she is an individual member of the public, 

represented by a not-for-profit legal aid organization that provides free legal services 

to low-income Texans.222 She is not in the same financial position as Applicant.223 

Moreover, Applicant requested the transcript without consulting with Protestant 

Morris, so she was not afforded the opportunity to mitigate the costs of the 

proceeding.224 

 

The ALJs find the Commission’s remand of this matter to be another relevant 

factor under subsection (G). The Commissioners remanded the matter to take 

additional evidence on matters that arguably could have been included in the record 

in the initial proceeding, had Applicant and the ED performed their due diligence. 

Yet even on remand and with the opportunity to develop an adequate evidentiary 

record, Applicant still relied on data from an antidegradation study released in 2013. 

Given these factors, the ALJs recommend that the transcript and recording costs be 

allocated entirely to Applicant. 

 
221 30 Tex. Admin. Code § 80.23(d)(2). 

222 Protestant Morris Initial Brief at 38. 

223 Protestant Morris Initial Brief at 38. 

224 Protestant Morris Initial Brief at 38. 



52 

Supplemental Proposal for Decision on Remand  
SOAH Docket No. 582-22-1222, TCEQ No. 2021-0999-MWD 

V. CONCLUSION

The preponderance of the evidence demonstrates that the TP effluent limit 

necessary to prevent excessive algal growth that impairs high aquatic life use is 

0.015 mg/L; the TP effluent necessary to prevent excessive algal growth that impairs 

primary contact recreation use is 0.015 mg/L; the TP effluent limit necessary to 

prevent the lowering of water quality by more than a de minimis amount is 

0.015 mg/L; and therefore, the TP effluent limit necessary to comply with the 

TSWQS is 0.015 mg/L. 

Signed November 10, 2023 

____________________ _______________________ 

Meitra Farhadi,  Rachelle Nicolette Robles, 
Administrative Law Judge Administrative Law Judge 



   
 

53 

Supplemental Proposal for Decision on Remand  
SOAH Docket No. 582-22-1222, TCEQ No. 2021-0999-MWD 

 
 
 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
 
 

AN ORDER 
GRANTING THE APPLICATION BY 

CITY OF LIBERTY HILL 
FOR RENEWAL OF TPDES PERMIT NO. WQ0014477001 

IN WILLIAMSON COUNTY, TEXAS; 
SOAH DOCKET NO. 582-22-1222; 

TCEQ DOCKET NO. 2021-0999-MWD 
 

 
On ___________________, the Texas Commission on Environmental 

Quality (TCEQ or Commission) considered the application of the City of Liberty 

Hill (Applicant or City), for a renewal of Texas Pollutant Discharge Elimination 

System (TPDES) Permit No. WQ0014477001 in Williamson County, Texas. A 

Supplemental Proposal for Decision (PFD) on Remand was presented by 

Administrative Law Judges (ALJ) Meitra Farhadi and Rachelle Nicolette Robles 

with the State Office of Administrative Hearings (SOAH), who conducted an 

evidentiary hearing on remand on July 26-28, 2023, in Austin, Texas via Zoom 

videoconferencing. 

 

After considering the PFD, the Commission makes the following findings of 

fact and conclusions of law. 



   
 

54 

Supplemental Proposal for Decision on Remand  
SOAH Docket No. 582-22-1222, TCEQ No. 2021-0999-MWD 

VI. FINDINGS OF FACT 

Application 

1. Applicant filed its application (Application) to renew its TPDES permit with 
the Commission on September 5, 2018.  

2. The Application requested continued authorization to discharge treated 
domestic wastewater from a municipal wastewater treatment plant, the 
Liberty Hill Regional Wastewater Treatment Facility (Facility), SIC Code 
4952, located approximately 8,800 feet southeast of the intersection of U.S. 
Highway 29 and U.S. Highway 183 in Williamson County, Texas, 78641, into 
the South Fork San Gabriel River (River) in Segment No. 1250 of the Brazos 
River Basin.  

3. The Application requested continued authorization to treat domestic 
wastewater and discharge that treated wastewater from the proposed Facility 
at a daily average flow not to exceed 2.0 million gallons per day (MGD) in the 
interim phase, and a daily average flow not to exceed 4.0 MGD in the final 
phase.  

4. The Executive Director (ED) of the Commission declared the Application 
administratively complete on November 9, 2018.  

5. The ED completed the technical review of the Application, prepared a draft 
permit (Draft Permit) and made it available for public review and comment.  

Background 

6. In 2003, the Lower Colorado River Authority and the Brazos River Authority 
submitted the original wastewater permit application to authorize the Facility 
to treat, pipe, and discharge effluent directly to River.  

7. The original permit authorized the discharge of proposed effluent in an 
Interim I phase at 0.4 MGD, Interim II phase at 0.8 MGD, and Final phase at 
1.2 MGD, and with an effluent limit in all phases of 0.5 mg/L of Total 
Phosphorus (TP) and an effluent reporting requirement for Total Nitrogen 
(TN). 



   
 

55 

Supplemental Proposal for Decision on Remand  
SOAH Docket No. 582-22-1222, TCEQ No. 2021-0999-MWD 

8. The original permit also included language in the “Other Requirements” 
section of the permit requiring the permit holder to conduct nutrient input 
and response monitoring. This study was to evaluate the effectiveness of the 
discharge limitations and could result in, if warranted, the assignment of more 
stringent permit controls in future permit actions. 

9. The permit was transferred to the City in 2012 and was subsequently amended 
such that the phases were an Interim I phase at 0.4 MGD, Interim II phase at 
1.2 MGD, and Final phase at 4.0 MGD, with an effluent limit in the interim 
phases of 0.5 mg/L of TP and in the Final phase at 0.15 mg/L of TP. 

10. The Draft Permit would constitute a renewal with minor amendment, in that 
it would authorize the continued discharge of treated wastewater effluent 
from the Facility directly to the River, in an Interim phase at 2.0 MGD and 
Final phase at 4.0 MGD, and with an effluent limit in all phases of 0.15 mg/L 
of TP. 

Draft Permit 

11. The Facility is a membrane bioreactor (MBR) facility. Treatment units in the 
Interim phase include an 0.8 MGD MBR facility which consists of a package 
headworks unit with screening, grit, and grease removal, an anaerobic tank, an 
anoxic tank, a pre-aeration tank, and two MBR units. The MBR plant uses the 
same alum feed system, ultraviolet light (UV) disinfection system, and step 
aeration treatment units as the previously operated sequencing batch reactor 
(SBR) facility. The Facility also has a sludge storage tank and a belt press 
sludge processing unit. A 1.2 MGD MBR facility identical to the 0.8 MGD 
MBR facility has been built to reach the Interim phase capacity of 2.0 MGD 
design flow rate. It will consist of two anaerobic tanks, two anoxic tanks, two 
pre-aeration tanks, and five MBR units. For the Final phase, an additional 2.0 
MGD facility, identical to the Interim phase facility, will be built to bring the 
total plant capacity up to 4.0 MGD. In addition, the 0.4 MGD SBR facility 
will be decommissioned. 



   
 

56 

Supplemental Proposal for Decision on Remand  
SOAH Docket No. 582-22-1222, TCEQ No. 2021-0999-MWD 

12. The effluent limitations in the Draft Permit are as follows for all phases or as 
noted: 

Parameter  30-Day 
Average in 
mg/L  

30-Day 
Average in 
lb/day 
(interim 
phase)  

30-Day 
Average in 
lb/day 
(final 
phase)  

7-Day 
Average 
mg/L  

Daily 
Maximum 
mg/L  

CBOD5  5  83  167  10  20  
TSS  5  83  167  10  20  
NH3-N  2  33  67  5  10  
NO3-N  16.6  277  554  N/A  35.2  
TN  Report Report  Report  N/A  Report  
TP  0.15  2.5  5  0.3  0.6  
DO (minimum)  5  N/A  N/A  N/A  N/A  
E. coli, CPU or 
MPN per 100 ml  

126  N/A  N/A  N/A  399  

13. In the Interim phase, the average discharge during any two-hour period 
(2-hour peak) shall not exceed 4,514 gallons per minute (gpm). In the final 
phase, the average discharge during any two-hour period (2-hour peak) shall 
not exceed 9,028 gpm. 

14. The permittee shall utilize an UV system for disinfection purposes. An 
equivalent method of disinfection may be substituted only with prior approval 
of the ED. 

Notice and Jurisdiction 

15. The Notice of Receipt of Application and Intent to Obtain Water Quality 
Permit was published on December 2, 2018, in the Williamson County Sun. 

16. The Application was determined technically complete on March 12, 2020. 

17. The Combined Notice of Application and Preliminary Decision and Notice of 
Public Meeting was published on July 15, 2020 in the Williamson County Sun. 

18. A public meeting was held on August 17, 2020, via videoconference. 



   
 

57 

Supplemental Proposal for Decision on Remand  
SOAH Docket No. 582-22-1222, TCEQ No. 2021-0999-MWD 

19. The public comment period ended at the close of the public meeting on 
August 17, 2020. 

20. Sharon Cassady, Terry Ira Cassady, Stephanie Morris, Daniel Morris, and 
Jeff Wiles, among others, timely filed formal Public Comments and Requests 
for a Contested Case Hearing. 

21. The ED filed its Response to Comments with the Chief Clerk on 
June 15, 2021. 

22. On October 6, 2021, the Commission considered during its open meeting the 
requests for hearing and requests for reconsideration. After evaluation of all 
relevant filings, the Commission determined that Sharon Cassady, 
Terry Ira Cassady, Stephanie Morris, Daniel Morris, and Jeff Wiles were 
affected persons and were entitled to a contested hearing. 

23. At its October 6, 2021 open meeting, the Commission determined to refer the 
hearing requests filed by Jon and Carolyn Ahrens, David and Louise Bunnell, 
Gerald and Susan Harkins, Carrol Holley, Jessica Jensen, LaWann Tull, and 
Mark Tummons to SOAH for a determination on whether they qualified as 
affected persons. 

24. At its October 6, 2021 open meeting, the Commission considered the issues 
to be referred to SOAH. 

25. On October 19, 2021, the Commission issued an Interim Order granting 
certain hearing requests, referring certain hearing requests to SOAH, denying 
certain hearing requests, and referring the Application to SOAH for a 
contested hearing on the following ten issues (Referred Issues): 

A) Whether the draft permit is protective of water quality, groundwater, 
and uses of the receiving waters of the South Fork San Gabriel River in 
accordance with the Texas Surface Water Quality Standards, including 
recreational use and with consideration of the maximum volume of the 
proposed discharge; 
 



   
 

58 

Supplemental Proposal for Decision on Remand  
SOAH Docket No. 582-22-1222, TCEQ No. 2021-0999-MWD 

B) Whether the draft permit includes adequate provisions to protect the 
health of the requesters and their families and aquatic and terrestrial 
wildlife; 

 
C) Whether the draft permit adequately addresses nuisance conditions, 

including odor, in accordance with 30 Texas Administrative Code 
§ 309.13(e); 

 
D) Whether the draft permit includes appropriate provisions to protect 

against excessive growth of algae and comply with the aesthetic 
parameters and requirements of 30 Texas Administrative Code § 307.4, 
including aquatic nutrient limitations; 

 
E) Whether the draft permit should be denied or altered based on 

Applicant’s compliance history; 
 
F) Whether the draft permit should be denied or altered in consideration 